Parts list

The parts list below is a combination list of both Global 5 and 8 models. Most parts of both models are
identical. Parts that differ are specified with the Global model identification. Consult the data plate to
determine the model you have before using this list.

08896000

Venturi tube

Part #
02222000

%@@@%@@

Bottom plate SS (Global 5)

013080xx

Venturi 30x75-consult factory

08892000

Distance tubes SS

N
1
2
3 07426010 [Nut M5 SS 30 07073000 |Blind rivet nut M4
4 07850000 |[Eye bolt M5x15x8 SS 31 02226000 |Top plate SS (Global 8)
5 01813000 |Connection piece complete (Global 8) 32 02223000 |Top plate SS (Global 5)
6 01811000 _[Connection piece complete (Global 5) 33 07781000 |Toothed spring washer M5
i 07135000 |[Screw M5x10 SS 34 07426010 [Nut M5 SS
8 01161xxx__|Injector M8x0,75-consult factory 35 01381000 |Nut M8x1
9 01301000 [Injector holder 36 07845000 |Eye bolt M4x15x6
10 07005000 |Distance ring 37 07401000 |Nut M4
11 01405000 _|Reducing ring % x %’ (TH) 38 07800000 |Washer 4,3 mm
12 0092xxxx_ | Thermostat assembly-consult factory (TH) |39 02530000 |Filter small 80x30mm
13 01429000 _|Reducing nipple % x %" (TH) 39a__ | 02533000 |Filter large 80x180mm
14 07000000 |End cap, black PVC 40 01803000 |Double filter connection piece (DS)
15 01327000 |Hose nipple 8 mm 41 01360000 |Nipple %"x %" (DI)
15a 01328000 |Hose nipple 8 mm, smooth 42 01812021 |Insert part connection piece (DI)
16 00101000 [Gas safety device %" 43 07135005 |Screw M5x12 SS (DI)
16a 00106000 |Gas safety device with hose nipple 44 0128601x  |Dual Injector-consult factory (DI)
17 00158000 [Safety device nut M8x1 45 01812020 |Housing connection piece (DI)
18 00202000 _[Thermocouple M8x450mm Alu 46 01368xxx__|Valve assembly (DI)-consult factory
19 02354000 |Reflector SS (Global 5) 47 81113017 __|o-ring 2x1mm (DI)
20 02355000 |Reflector SS (Global 8) 48 81113013 |o-ring 7,5x1,5mm (DI)
21 07065000 |Blind rivet bolt M4 49 01400000 |Reducing ring %"x%" (MK)
22 02527000 |Burner globe large SS (Global 5) 50 01421000 |Reducing nipple ¥%"x%" (MK)
23 02525000 |Burner globe large SS (Global 8) 51 03028000 |Electric connector complete (MK)
24 07734000 |Bolt M5x30 SS 52 00612000 |MK solenoid valve 24VAC complete (MK)
25 02224000 |[Mounting ring SS 53 00611000 |MK solenoid valve 230VAC complete (MK)
26 02524000 |Burner globe small SS (Global 5,8) 54 00698010 [MK coil 24VAC (MK)
27 02225000 |Bottom plate SS (Global 8) 55 00698000 |MK coil 230VAC (MK)

12005000 |Burner replacement kit Global 5 12006000 |Burner replacement kit Global 8

(set of parts: 1, 21, 23, 24, 25, 26, 28, 29, (set of parts: 1, 21, 22, 24, 25, 26, 27, 29,
30, 32, 33, 34) 30, 31, 33, 34)

Version: okt 2012 1 manual number: 0009 0440EN

[

P




